“  MOTOR CAR
REPAIR PARTS LIST

g'f'

. FOR
.+ YEAR 1985

0]

%\ - e
G Wi,

- FAIRBAN

AL

AR T
S

—



k7

y 7 v ; v
INST.RUCTIONS FOR ORDERIN

(| &

. . o
.. RERAIR PARTS

When ordering repair parts, always givep

1. Quantity of.pa;t wanted.

2; Symbol number of part ag it appears in this list.

* 3. Deseription of part wanted as it appears in this liste.
L. Type of car. Give Model Noi and year,

¢ 8erial number of car and engime. This will be feund
stamped on the information plate attached te the sest tep.

6. Serial number of engine, This will be found stamped en
the crenk case eylinder flange or crank case cover pads

i The'fo}lowing exemple will olearly show the best way of ordering
repaipr pgrts: ; ;
: 1 ;;MROOODOFlﬂiéhﬁ ﬂhndrsiae 8141, " For (give Model Number )
' t Motor Oar, . : Ly )
' ' Car Seriesl Wumber COO0O, Bpngine Serial Number CQ00®,

‘ e e . b

If this form is followed apd all information pertaining e

. Z‘_.. eaéh parg- and to the car in general is given, the usual cauges
‘. v T ', 'of delay will be eliminated and prempt, efficient service wiil
EE LW 5 bé the result. ; é ' ’
. R gl B B o ) e
. * : wo T 5
L | S | ’ d B T
By ’ i
o't Tels 4 Write for Special Equipment Bulletin 70114, listing :
T e o7 0 .varlous optional and additional equipment for all -
. e "+ types of metor oars,
= o g - :
- o . ol . .
o w4 R | K “ _'
5 - e : ‘e 3 : )
) Yo 9
Sy B ¥ " - '

de T o o . g . ) . 5 :
‘ 1'HNﬁTIcg =:When ordarin% repalr parts always glver Serial No, ef
A oar and engine. ’



s

oo 104 TOTOR aag

+ A : zmma OF _;Aw CAR

:;%J: g T M MAJOR, CAR AS«#.‘IES
310681 s No. 101 Hotor Car Complete with*Bagive 1
110668; . No, 101 Motor Car Complgte lesgy 1

B (g gl 0 MAIN FRAVE

rmal&e | Main Frame Assambly : i 1
rR12162 Side S11l - Re H, 1
- MR12Ihly ! Side Sill = L. H, 1
FR121L5 Front Oross Sill - (channjpl) L
NR.'_quth LT Gharmel Specer (Front comger of freme assem,) 2
’ im g 8"-2l, X " Hex. Hd. mp -Sorew 2
/B"-2l; Hex. Mut L
MR12172 ! Rear Oross Sill 1

3/8m-24 x 7/8" Hex, Hd, Gap Scra‘w (Rear copmer of frams
ﬁsem.)
3/8" Lock Washer s
3/8"-2); Hex, Nut T -3
¥R12143 . Frame Inside Sill - R. H.
VR12146 Frame Inside S$ill « L. He
© 0 3/8"-2L X 1-1/2" Hex. Hd, Cap Sorew (Front end)
VRLT669 . 3/8" Bevel Washer
3/8"-2l, Hox. Nut
3/8m.2l x 7/8" Hex, Hd. (}ap Sorew (-Res.r end)
398" Lock Hasher
3/8"-2l Hex, Nut

mR2l915, - En upport Reer §ill (channel) A 4
Tl Wlﬁwﬁexe Hda Ca;imScrew (g.hw suppert & in
g T S ] sids sill) B
VRL7689 s T 3/8" ‘Bevel Washer A .
Wi, s 5/8"-2h Hex. Nut _
MRLU25313 | | * - fmine Support "t Rear $ill Branket (angla_}w__w
Lo Tl W2l X 7/8" Hex, Hdn Gfap Sorew {Thru breacket)
e RS : '3/8" Look Washer
' 2 e 3/8"<2ly Hexo Mut
MR@&\)?L'* ‘ + bngine Suppors
fn

"'»JNNN-L_NMHFMNI\J

3/8%.2[% 3-1/2" Hex, Hd. CGep.Screw
; ; /8"-21; Hex. Nut

""f)-ff@ ; (¥ 3/8" Bevel We.gher R
210892, - .. .. Rehr Bearing Support Angle (Luwer)

"R31089% E Reur Bearing Support Angle (Upper)

g SRR ,&3"»2& )” 1" Hex. Hd, Mach. Bolt (Lower &ngle to Engine
“ ! Suppart)

ool i /8"1—21.;.'“ 1-14" Hex. md. lach Bolt (Wpper to Lawerﬂnglaiz
2 B2 ol BNzl Hex. fiut , b
. Rt 3/4" Logk Washer : . k

r,

are®

o 1814.57 . Shim - Bearing Support . As Reqtd

4(51081& ' Floor Suppors
POAE o 1414"-4?8 X:}/h" Hex, Hd,. (‘,‘ap Serew (Suppwt to Qutside Slll) L

B e w,&mt—mrbr"\?#‘mf{)

=



Mnhlaoﬂ
2 82 =S éﬁi" ‘Lock Washer

2t

Mr2LB98

1'R310813
I'R31087L

. ‘rm'el;gcw
- iRk253ll

89629
YR39178
YAS91TT.
KR423031 -
1ith22928 |
MRL231T72 -
23032
G7165

- i ‘

”;656)4.

3
N )
a.

3656 .
fsubly

; "ieeles 's-'

SR INE
B9l |

) .Rear Axle with Hod Puts ahd Gotbops o'

P ]
s
>

14428 Hox, Nut
14" Lock Viasher

. ENGINE HOLD-DOWH BOLTS
2L" X 2.1/2" flex, Hd. Cap Sorew
: "w2ly £ 1.3 /,"Hex, Hd, Cap Screws
Reinfarcing Wesher (Tep of Cranksasa Leg)
".2l, Hexe Hut “

RAIL SKIDS

Rail Skid Su port

3/8%.2l X 7/8" Hexo Hdo Cap Sorew
3/8"-2l, Hexo Nut ;

3/8" Lock Wesher

Rail Skid Brace - Rs Ho

Rail Skid Brace = Lo He

lﬂ.L"-Eﬁ X 5/1;" Hexo Hde Cap Screw
1/4"-20 Hex, Nub
1" Lock Washer

Reil Skid

* Rail Skid Spacer

- 3/8"2l x lesl/ll." Hexa Hds, Cap Serew Lt

3 /S"vEL Hexts . Nut 3o A e T
,3/8" Lovk Washer g, Yo
DIFFERENTIAL AXLE

'Differentisl Front ixle sssembly

ety . Differential axle Half:

Differential Outer Sloeve Assombly .

Jifferential Outer Sldeve Cover Plate
36 Difﬁex_'_untial Cuter Sleeve Cover Shim
.~ DiPferential Inner Sluove

; Drive ‘Pin

.it " Alemite Fitting

/1; «2(:X 5/8" Hex. Hdo Cap Screw
" Look Wagher o

1"' UoSe8e Slotted Hox. Nut

L 3/26" & 2" Cotter Pin

® it "»,‘ . RHR AXLH & SPROCKET

LN A Slotted Hex, Nuts

3/16"-1 2% Cotter Pins !

-Bear f.xle ‘Sprocket Key :

Rtmr- MIJ.!'J Split sSprocket Complete with- Bolts, etes

Rear ihxke Split Sprocket Plote assembly (L2 Hzeth} .
1 /2"”20 X 2-3/i" Hexo Hd. Cap Screw

.
- LY

VA : Page #3
: - . REQUESTED
MAE OF PART PER_CAR

1/14."-28 I In, Hexo Hdg Cap Screw (Support to Inside 8111) L
: 8

8

A e e MO

'm@mrmrrpmmmmmr

PO =t 1O 1=

NN oo

'As Required



18 % 1A%20 Hox, mit
T 1 Leck Wagher

i
14" Hoxe Nuk
14" Look Viasher

AXLE THRUST ADJUSTING COLLAK

NACE OF Pakt: ' . PER CaR
MR OF Bakihy. D

2

: ‘ 2

A" X 7/8" Hox, Hdo Gap Sarew : 2
; 2

| 2

éxlo Thrust Ldjusting Collsr Complete L
-+ hxle Thrust Adjusting Collar L
E 3/8" X'7/8" sq, Hd, Cup Paint Set Sorew 8
3/8" Hox, Jom Nut 8
DRIVE GHAIN ety
Roller Chain (107 links - including 1 spring olip cenneoting) 17 "’}_ﬁgwé
- (link, 1 offset link and 105 standard linke)
Drive Chein Roller Link =
Spring Ciip Connecting Link
Offset Link -5
WHEELS
Demountable lub Veel Complete with Insulations & Silemcer Disce L
6% X 1AM Deme Hub iheel, bored for insulations i
T 16" X 1A Wheal Plate Only - : L
v L A Forged Hub Only t e = I
£ """ Gap Sarews with Nits, and Look Waslers 16
- Insulations Complete = - M - L
‘.. Fivre Bughing - L
Pibre Washer L
; * 8teol Viasher L
LR310682 Viheel 8ilenver Disa, i
o LB .
P T W LA SPRING LOUNTED aXLE BOXES
G10383 . .« Spring Mbwitod jxle Box Complote L
IRPISL, ‘ Axley Box Body L
chixdale ., " Bearing Houslng Assembly L
3 1 R 1/8" Pipe Plug L
"MR310GLB ' . . Uppdr-Guide Rotainor L
: e & . 3/8" X 1.1AY 8q. M, Machs Bolt, Nut & Lock Washer 8
wh2hiey - * + lower Guido Robainer b
‘tRLahy2e 5 v " ‘Bearing Housing Guide 8
CrRL2lpor t .., Bearing Housing Spring 8
GGy e iy 1/8" Alomite Fitting L
GIAO, A, N veyikon Roller Bearing L
.‘Imtt?ﬂ.-."- "+ " Axle Box Inboard Cover L
ralahgza .. . * Axle Box Outboard Cover > L
“utbzezge o , 4xle.Box Shim As Reguired
W g b e * ) . . ' '



ruﬂ;aagez,

. .

L}

1m310935°

vRelgol |
‘w2L909 7,
124908

4310825 |

.4, - N 1

=, Fender 8igdo
e,

LA Page #5
! PPy _ REQUIRED
: BAME QF PART - .FER CAR
-5/16" X 2.1 A 8q, Hdp Mechs Bolt : 2l
5/18" Hoxo Nub : ; : 2l
; 5/16" Lock Washor ‘ 2l
gl . 3An X A 89e Hde Machs Bolt, Nut and Lock Wagher 6
Yok L oBMmN R 2 8qe¢ Hde Machs Bolt, Nut aihd Look Wosher 2
¥RL18057 Axle Bex Reinferoing Wesher (Over 8ill slots) 8
IRL25319 #xle Box Adjusting Stud 2
! 4 3/8" Hox, Nut _ 2
MRL16386 . Iu%e Box Ldjusting Stud Spacer 2
w8 % 2
' " REAR AXLE STEADY BEARING
G10326 Rear Axle Steady Beering Complete 1
MR2L51, Steady Bearing Box Body 1
MR310063 Bearing Housing Assembly 3
MR3100L3 Upper Guide Retainer - : =}
3/8% X 1-14" 5q. Hd. Maoho Bolf, Wut & Look Washer ?
baL2l12) Lower Guide Retainor : :
MR2L122 Bearing Housing Guide g
63725 1/8" Alemite Fitting ; 1
G7630 Timken Holler Bearing 1
MRl2li732 Steady Beuring Box Outgide Gover : 2
¥RL22392 Steady Besring Box Shim hs Required
; 5/16" X 2. /4" Sq. Hdo Mache Bolt (For Cover & Lewer Guide
e el : i ' Rotainer) , b
: *}:@" *a } 54167 Hexo Nut g gty T T i 6
PR Y 5 A6 a0k Waghor .. - ‘ 6
+ "3/8% X 34" 8qe Hd. Linoh, Bolt, Nut & Look Washer . 1
ot ~3/8" g on Sqe Hde Macho Bolt, Nut & Leok Washor 1
MmeL18@57 - dxle Bex Reinferoing Washer (Over sill slets) L
1RL25319 Axle Bex-AdJusting Stud ; : I
; + 5/87 Hoxs Nub : b1
MRL16386 4xle Bex Adjusting Btud Spacer i
e e o
R a, Ty’ e . TOOL TEAYS - FENDERS - RUNNING BOAIDS
MA2147." " Floer Pune} gy 2
el i1A%420.% 7 /8" Step Bolts, Hoxe Nuts & Leck Washerg 16
MR2hoes " ‘Fonder Support Bracket L. He (LoH. Front RoHo Hoar) 2
VR2L92l, ., .. Fonder Support Braoket Ro He (RoHe Front LvHe kear) 2
e 3/p"-2ly X-7/8Y Hox, Hd, Cap Sorow, Nub & Lbok Vasher 8
1:2L91e™ .+ Runfiing ‘Béard : i g

‘Speoing Washer, (Betwoen tuming Board & §ido Sill) ‘
o140 X7 8% Btn, ma, Crgo Bolt, Nub & Losk Washor (Running
i e P ) Beard Side)
1M X 34 Btn, ma. Crge, Bolt, Nut & Lock Washer (Running
n Sl s o T Board ?6P)

o

- Rodir, Todl Trey Guard

2o Ho Hear Fendor
Lo Hy Hear: Fender
, R4 Ho Front Fonder

B2 N B

v
-
tH



-

: I"RS].OSQE‘ ‘Ro H, Rear Fender Bracket

i ¥ !' 1 ;.- ) 'l‘ &
s e 1 Page #6° :  REQUIRED |
NAME OF qPART sl PER CAR
e

TOOLS "‘RAYS = FI:.H‘DERS =* RUNNING' BOARDS (Oonbd.med)
o Frent Fender .

“ . ﬂ4"-20 X 34" Btn. Hd, Crg. Bolt, Nut & Leok Washer
hod '; 4 s, Ore, " (Fender Side & 8111) Lo
1

1\*?3 1082l

1'k310815 ° L. He Rear Fender Bracket - - 1
r 1m"-2o X 3/14" Btn, Hde Org. Bolt, ut & Leck Woushiv | B
L ) (Bracket & Fender Top & Side)
(10686 Sscondary Viiro Grormet 1
]
SAFETY QWL ILS
uR2LEY9 | Fronmt Safety kuil hssembly

‘mi " Jg 1-1/2" Hexo Hds Gap Serew, Nut & Leock Wesher
% ag: (Sefoty Heil & Pender Side)

" X 1-1/2" Btn. Hds Crge Bolt, Mut & Leck wWasher
(safety Reil & Inside §ill)
ur2L982 Renr Safety MHail
1AM X 1-1/2" Btne Hde Crg. Bolt, Yut & Logk Washer
(bafety Rail & Inside 5ill)

B = I = «

LKTLHSION LIFTING H.AI\TDLES & BRACKETS
MR310979 Lifting Hendle Bracket hssems = L.H. Frent - R.H, Rear 2
»?710986 Lifting liandle Brecket lsseme « ReHe Front - L,H, Rear 2
14" X 34" Flat ld, Machs Serew, Full Nut & Jam Hut L
(Thru bracket and eross sill)
14" X 1-1 A" Hex, Hd, Cap Serew, Full Nut & Jam Nuts

L
: {Thru bracket and eress sill)
' 140 X i= 5/6" Hex, Hd, Cap Sorew, Lock Washer & Nut L
T E - {Thru” bracket and sa_i‘aty rail}
k310804 Lifting; Hdnﬂ-le Genter ‘Bracket . CAGC 2
: gt ol Usés hold-down' bodt for bt“-shi‘t, Bre-,uket’) G i
MR310963 Lifting Hendle heteiner Spring : ‘ 2t
MRL2553), Lifting Handle Retaincr 8pring Gl.‘:mp 2
. 14" X 1/2" Btn, Hd. Org. Bolt, Lock Washer & Nut A
25021 Lifting Handle !».ssembly (Steel} 2
Ealy s PRONT PANEL ASS{EMBLY
HR12T Fronb: Panel hssembly = Wo He 1
M12163 Front Pene) ‘Assembly « Lo He 1
. i 14" x *5/1;,“- Btn, Hd. Crge Bolt, Lock Washor & Sqo Mut 4
Y (Fender Support Angle & Fender Top)
iy LI/ IS la-l/é" hex, Hd. Cap Wérew, Look iasher & HexoNut 12
a [ (Ponel sgsem. & .Safety Inil)
' ENGINE GRILL - FHONT OF CAR
2310887 Engine Urill: Assembly : 1

o s . ;
on . . N ! H '



“
s

Mmélf%;j '

\B510807 , |
vl i

it
b

“RI2148"
‘ Y

IffRiQIST i
R2l8e

0. 1_, - -;'.; :‘ %
- . o iy L _‘ T ame 4
3 e we” )" ' BE B IR
;- . 7. ‘.Page #7 REQUIRED
MAYE OF PART . e PER CAR
"o Eemg GRILL (Front.of Car)
SUGINE GRIY d

Engin!g ; Gri il‘ .Aa semfly
J!"‘ -" s r ol . - ¥
*+. ENGINE ' COWEL (Front ond seat side enclosure)

Engltle Cowel kssembly, with Studs & Grommote (ReH.)
Ehgin? Cowel Assembly, with Studs & Gremmets (L.H.)

SEAT SIDE ENCGLOSURES

Seat éide Bnclosure, corﬁplete with Spring Looks, R.H,
Seat 8ide Enolssure Extension, Right Hend

TRy2 u | #8xtengion Spacer
MR12 b

Seat 8ide Enslosure, Complete with Spring Locks, L.He

LR20;981 Seat Side Enclosure Extension, Lepft Hand
MRL25388 Extension Spacer
¥ 140 x 2-1£ﬁ Hexo Hdo Cap Screw, Lock Wesher & Hex, Nut
1Alf X 1,1/210 L L] " " ® " & N i
#10-2l, X 1/6" pa, Hdo Nachs Screw © L "
LA X 1/2% Ben, Ra, Cap Sorew = # "o n ow
it ; (Theni 8411 & Enelosure i
IAY X 1+1/8" Hex, Hd. Cep Soréw, Lock Vasher & Hex. Nut
SEAT TOP & SIDE SEAT
I'R2L9e7 Seat Top Front Seetion Complete
MR12188 S&t Top Rear Seotion Oomplete
2986 Side Seat Gumplets = . os J s o
. e LA X1 gek, iy Gap Sorew, 2 Plain 4 1 TLoak Wesher &
;< R S . Wing Nut (Oukbgard Side)" - :
£ 1N LAY by, Hde rgs Bolt,.1 Plain & 1 Lock Wegher
i o . & Hexo Nub
® A

£ mr‘mmmHHHPH Fl

= e

&



SYMBOL

" Kip2322
29762

i

- |
CRL21668
i’RL2L603
LR:22516
TN

viife5522

125298
11319938
"R511016

G1275
YR310826

YRL25328
PRI2LLL6

vRLas5321
®Ls3 -
125297
13421673

L Lm1671

¥ithi25385
14310827

3in

L

. NAVE OF PART

BRAYE

wiae

Brake Shog (wood) ‘ ;

' Brake Shoe Feaing (Alum,)- . :
A" X 2.1 /4" 3q. Hd. Meoch, Bolt with Hexs Nut
3/16" Plain Waszher, _ .
Brake Shoe Pin "/

Broke Shoe Hanger =~
Brake Shoe Bolt =
3 /8" Slotted Hex, Nut ~
3/8" Platn Vasher ~
3/52% X 344 Oottor Dip -
Brake Snce Henger Bushing <
{ B4 X 87 B¢, 1A Mauks Eolt with Hex, Nut -
3/8" viasn Vesher
3/8" Lok Wacher ~
Brake Hanpger Sproer —
Brake Sheft (with frele Lever Plate)
Broke Hend Levor i
3/8"-2L X 1" Hex, -I{d » Cap derew with Hex, Nut & Lock
Washer

R Y

- Brake Hand Lever Rubber Grip
Breke Shaft Bearing (Alum.) .
3/8"-2l X 7/8" Hex, Hdo Cap Sorew with Hox. Nut & Look

; ' : Wesher
Brake Shaft 8pecer
Brake Shaft Toggle Lever
#7 Woodruff Key

5/8" X 1-3 A" 8qHdach ,BoTtWi EhHox.Mit &' Lo ckWashen o

Breke Topgple Link
Brake Topggle Pin (with Cotter)

" Broke Toggle Beam me——- :
Bruke Topglo Beam End -
12% Hex. Jam Nutk ——
Brake Topgle Beam Hotainer
#18-2L X 1-1/L" Rde Hd. Wood Sorew :
Brake Spring .
Brake Toggle Link Guide
1428 X 3/ Hex, Hda Cap Serew with Hexs Nut
14" Plain Wesher

* 14" Lock Wasgher

e T = Sl

FEFPrHroFERrmmmgnmnune Wen e

\\

Page #8 REQUIRED'
PER ChR

\



.

LT

" i S b W -] :,‘ . . . .': |
". .r;... Lo A -’,"-_ ™ ,'n"l.l‘ i X .}‘:'h Mg i
g i, e page f REQUIRED
: i 1 HAME OF PART © i PER CAR
¥ o Lo s TRANSMISS IoN
¢10670 3 | Friction Wheel Assembly . 1
310669 IR 1 o Friction Wheel with Hub, odly 1
HR11THE W Friotion Wheel (Alum,) 1
5310819 i i Friotlon Wheel Hub : oo e R
i ! 34000 x 1-1/4" Hex, Hd. Cap Sorew with Hex,
dyg e Mut & Look Wagher =~ - G
B369794 1 1 Friotion Wheel Filler g
ARZ6969 1 | Frictisy jheel Fi1ler Glamp Ring 1
i o LA™ X 2% Hex, Hd, Oup Sorew with Hex, Jam Nut = 12—
QR Couttergha 4
425315 . Oowrdursieft Spacer {Oppnaite Sprocket End) 1
» J}?E 83 Countershefs Specer (Sprocket End) 1
8 1 iai B¥Ko. AL Woedrufr Key (For Sprocket Hub) 1
1MR310881 Counter shafs Swrocket Assembly 1
MR310880~_ "Split Jountershalt Sprocket (20 Toeth) = —1-
MRL25381 Jouwrte:shaflt Sproclret Shim — 1
ST X 2-18" Hex, Ha. Cap Screw with Hexo Nut & 2
Lock Washer
MR21918 Counterstnft Eecentric graskot {Alum.) 2
3/8" X3-14" Step Lolt with Hex. Nut L
URL18057 - Relnforcing Washer - g o : i
3/8" Look Washer ‘ by
3/8"51-1 for Btn.Hd. Crg.Bolt with Hex.Nut&Look Washer . L
k39912 Right Hend Beoentric (Sprocket Side) 1
69839 SeKeBe Ball Beuring - Wide (Sprocket Side) X
“RL2L035 Right Hend Escentris Cover 3
rRb2h038 Eocentrio Cover Gasket . - o As Reg'd
‘ L LA RS AR Hex, Hd, Cap Screw, With Look Washer il
G167 & 67-1/29 Alomite Fitting: .4y .o 700 - 4
"RUS0LY .. deft Hend'EBecentric {0Pposite Sprockot’ Side) 1
WL25033 7 7 gpeeer for L, H¢ Eccentric y e
9838 ' BoFaFo Boll Bearing - Nerrow (Opposite Sprockot Side) 1
WRL21036 Loft Hend Ecoentrio Cover i ) 1
M120038 -.Bocentrio Oover Gasket o As Reg'd
LA X 30" Hox, Hd, Oap Scrow, with Look Washer L
a7167 . 67-1/2° hlomite Fitting J 1
MRr310808 - Pressure Shart 2 W I
. g Hos 5 Woodruff Key g 2
1/8" X 1" Cotter Pin v , ; -
‘ s : :
g ¢ ; FRIGTION WHEEL SHIFTER
YR310832 :*  §pesd Gentrol ShafE——— : -1
I'RL25292 | Spoed Oontrol: Shaft Bracket ) 2 x
_ "oadrx 3/4" Hox.Hd., Cap Sorow with Hex, NutLook Washer l
- = b /h'u b ] i‘_5 /hn w ow o ow " " " 0 on " a4
MR12173 ¥ Speed Gonbrol Shifter Yoke with Bushings 1v -
WS[%? Spoed: Control Yokeo Bushing L ix,b/

- 23109807 Spodd Tontrol Lever Grip
MEIX ¢ 5o

®

Iy



§ U6 | Bl | ~Hend Lever Gontrol Rod Pin (1

b B e Page 7#10
e © NAME OF PART . R PER CAR
- W . ? ' o ¥ '
4 Ty “vo. ' FRICTION WHHEL SHIFTER ( Continued) *
GLO655 Speed Control Levor Grip gzn T Rollpin) 15
MRL25555 Lever+Grip Return Spring : o o 1
k25318 | Speed Control Lateh - e 1.
1 0656 'jﬁ/ Speed Control Latoh Pin (1/8" Rollpin) * . 1A
+BU20153Y  °ghitter Yoko Shoe, E t ¢ 2 &
W7 Shifter Yoke Shod Pin . 2w
Y. i 08

410047
~ 2310821

310655

"ERROLT
TRL25299

1xL25507

¥'31082%

MRL20150
1®mL1758L

¥RL17583
1417585
*RL17586

AR310826<—

MRz 1
MRL12388"

© MRL25305

VRL2539T.

- TR3109 39
HRL25)55

R2501L+

1R310851

.4':l. ‘:‘ i .. ‘... -.‘-
SR p B G g TR Al

1/8" X 2% Cotter Pin

FRESSURE GONTROL
Presasure Control Han @ver Agsembly .
Pressure Control Hand Lever Grip
1AM Plain Washer ;
Hand Lever Grip Pin (14" Rell in)
/_g" Rollpin)
Pressure Gontrol Hand Lever Rod

" APressure Control Lever Anchor Stud

3/8".2) x 7/8" Hex. Hd. Oup Serew Lock WasherdHex. Nut
~AFriction Washer (Control lever & anchor stud end)
3/8" Look Washer
3/8" Hex. Hut , .
>Prossuro Comtrol Hand hover Look Rod
3/52" X3 AN Cotter Pln
Pressure (ontrol Hand Lever Look
>Hand Lever lock Fularum - '
3/8% Hex, Nut 5
3/8" Leok Washer
“Hend Lever Look érm
AHand Laver Look Spring
~>Hand Lever Laek Roller A ;
. Countershaf. Gontrol, Rod:fesembly
N Countershaft Control Rod e
' Oountershaft’ Control Rod Yoke
" Control Rod Spring
7/16" Plain Wesher
1/2" Hex, Jam Nut
Lo H. Hosentriec Anchor Stud-
3/8" Plain Washer
3/8" Look Washer
. 3/B"Hex, Nut
Countershaft Control Rod ¥oke Pim
1/8" X 1™ Gotter Pin

&

L]
; CONTROLS
© Gontrol and Fusl Tapk Suppert
‘. Enclosurs Reinforcement (4ngle)
© AN X 3AM Hex, hd, Cap with Hex, Nut & Look Washer
Control Panel
Y1 x 1-1/L" Rd.Hd, Mach.Serew, Hex.Nut & Lock Wagher
. Brake Levwer Latch
A" X 1" Rd, Hd, Mach, Bolt, Hox. Nut & Look Washer

)



——

N TTEN

SYIMBOL

' It’ll’ihé‘bim

ER3 1091;1
31028l
310654
10633
imL25099

125508

ot @

¢ 10635
CL0683

¥RL25327

G10632
G10660
€10652
%1068l

2210940

L 125018

u,d-lz?jol . 8
552 ° ¢

vid2

- F95X:

NR25015
viL25L,89

ey

G267 ¢

v L2sk3

a®

“a

e
%
s
.
-

. " COMTROLS (Cnntinued)

;-=.j' ae£-1ng Black (Spark & Throttle Control) *

LA4* X 2% Hde Hde Meche Sorew; & 2 Jam Nubs

Throttls Control Lever 4
- Throttle Control Lever Rubber Grip

Throttle Lever Swivel

Throttle Flexible Control P
Throttle Cable Rear Clip Mount
#10-2L X 1/2" Rde Hde Mach, Sorew, Hex. Nut & Lock Washer
Thrpttle Cable Front Clip Mount
#10-2 X 1/2" Rde Hdo Mach, Screw, Hexe Nut & Lock Washer

Thl%ttle Cable Clemp

#8+32 X 3/8" Rd, Hd, Mach, Sorew, Hex. Nut & Leck Washer
Carburetor High Speed Heedle Velve Comtrol

Needle Velve lontrol (able Clamp

#8-32 X 3 /8" Rd, Hd, Mach, Yerew, Hexs Nut & Lock Washer
Heedle Valve Control Connecter

#6-32 X LA Oval Fillister Hd. Vach, SBcrew

18" X 3/L% Cotter Pin :

Choker Flexible Gom‘trol

" Ignition Switch

Clamp Support for Ignition ¥ire -
Cable Clamp for Needle Valwve, Choker & 'ﬁhro‘t’cle Control -

#8-32 X 3/B% Rd, Hde Mach. Serew, Hex. Mut & Loeck Washer

Spark Control Lever Assembly -
Spark Comtrol Hocker Arm Rear Bearing
1AM x 5/8% Rd, Bdo Mach, Scrow, Hex. Nut & Lock Washer

iy Spe.rk Con‘brol Intsrnudiate Linh‘ nssamhly

Ldnk
# Bald Joint
S1 44020 Hexe Nub
1/14." Look Washer
8park Contrel Hocker fLirm ,Asaembly

- Spark Cenbrol Hooker Conneotor Assembly

Rogker Comnector Rod
Ball Joint
14728 Hexe Nut
A4 Look Viasher “
Spark Control Front Beering -
14" % 1.1)8" lex, Hde Cup Sorew, Hoxe Nut & Look Washer
1/2% Plein Washer
1480 x .1" Gotter Pin

NAME 'QF PART ) PER CAR

AD N0 10 30 Fm o N0 40 62 83 5= N0 90 00 1O b =2 1 B0 5 63 02 50 PO 52 WOV AN 59 1O IO N ? D9 o ot 2 pod 323 PO RO



——

"

1 uE-l.l.gel
9233 e
(.57148 e

10652

11510829
D u39891

POBIEN

A R12061
Lit2l637
vahoool ),
mach2ll39

1310262

‘w5332

KL 12061
MHoL63T.
mnl222ll
1rL2LL39

&

ulOlll.T
..,914}4.*&
vl Eill !

M.:t} 10263
h-:kh25332
wR3 10262

)20 536

valLel528

1‘. ¥ d
¥ % s 45
BN § T
_ WAE OF PART .
ERE O FUEL TANK
Fuel Tank / )

s

Filler Cap
Fuel Tenk. . Strainer
1/ L" ta 1/B" lteduoing Goupllng
Flexible Fusl Tube
Fucl Line Clamp Support

F£10-2 X 3/8" Rdo Hdo Mach, Scerew Hexe Nut & Lock Washer

Fuel Tank Block
Fuel Tunk Hanpger

1241." X 4" Btn. llde Crg. Bolt-threaded 1-1/2" (less nut)

1/" Plein Vinsher
1/L" Lock Viasher
140 dex, Nut

TOOL BOX
Sheet Aluminum Tool Box Assembly
Cover Assembly Cemplete
Fibre linsher ’
Bushing

#10-2h X 1/2% Rds Hde Much, Screw, lex. Nut & Lock
Washer

#10 ¥ 1/2% 0,De Plain Brass Washer
Bottem Fillar Blook

/16" X 1»1/1;" stop Bol‘t (1hru deck baards“ Nut & Plain

Réar Spager Blmk B s

1A x e Step Bolt; (1533 nut)
LA Hoxe Nut

/1:." Logk Washer

BATTERY BOX
Sheet Aluminum Battery Hex Complety
Cover Assembly Complete
Fibre Vasher K
Bushi -

- ng
. ¢ #10-2L X 1/2" Rd. Hdo Mach, Screw, Hexe Mut & Look

“ 7 #16.X 1/2" 0.Pe Plain Brass Washez‘
Jﬁ" I.0¢ Grommet )
Battery Box Liner-Botbom & Sides- .
Buttery Box Liner~Front & Resr

Spark Coil Baock Plute

Bettery Spascer ’ .
hear Spucer Block

14" X L Btn, Hde Crge Bolt ’1ass nut)
Boytom Fifler Hleck

Washer

Wesher

" X 1-1/4" Step Belt, Wut E.nd Plodn Haaher -

s rk Coid Beak Plata -Tosulsidod -
36 X 1/® Rde Hdg Mache Sorew
sulating Bushing

#h»}é Sqe Mub

/e" Pleip Brass fesher

H

OFFFPRODD R

MO =N DD

DVELVE O o

B

R




HH

)

2 i .

A ; M (i_e;fp. _w.?, ‘-?/:)9:&;? o

' Aok

.
" . .
o M . . . F .

Lo ) L8
_ Page #13
o . » : i Hibgeh i S TR HEQUIRED
SYRBOL (i Falli i e WAME OF PART - PER CAR -
‘ BATTERY, S8PARK COIL'& SWITCH
¥R35810 Spark Coil (Detroit) S =2l 1
C75h Dry Cell L
Clehx Dry Cell Conneotion ' 3
n9061 ' Upper & Lower Bridges with Vibrator Bprings and contaet
v points, (ome peir) including the sorews attaching the
lower vibrator spring to lower bridge. 1

(59% Upper Bridge &  Upper & Lower Vibrgtor springs with
" ;0 contaet points (one pair) but without lower bridge and
serews for etteohing lower vibrator spring to lower bridge 1

137063 Vibrator Goil Spring Cover 1
G736l Terminal Washer : 1
56915 - Vibrator Upper Bridge Post Gollar 2
46916 Vibretor Upper Bridge Pest Collar Nut - 2, Lower Bridge
attechment Serew Nut - 2 B : N
tH917 Lower Vibrator Spring sttachment Screw 2.
6919 Vibrator Adjusting Nit - 1, Terminal Nut - & i
63956 Vibrator Adjusting Cheak Nub i L
© 3258 " Vibrator Adjusting Nut Fibre Washer 2
68959 Vibrater Coil Spring 1
46735 Vibrator Lower Bridge with Two Serews 1
2251 Switch : i
~189 #8-32 ¥ 5/8" Flat Nd. Bross Heache Sorew (for switch) i
- 18432 Hex, Nut. - v s L ' a2
ST T Wl WIRING - = e

48333 - 1/2" Loom 30" Long e L
310653 . Loom Clamp Support : ; 2
TRUOHELY Primary Wire - Ooil %o- Ignition Switch . . 1
Yih2agse Primary Wire - Coil to Timer . 1
iIRPEEIE ' Primery jire - Ignition Switeh to Ground 1
Yrbh2holr o Secondary lire ] . T 1

' ’ NAVE PLATES, ETC,
¥li23437 Fairbenks, Morse & Co, Neme Plate 1

; #7 X 1/2" Hd, Brass Viood Sorow 2
Wwdi20992. . Information Plote ) 1

N #7 & 1/2" kd, Hd. Brass Wood Screw % i
eli22362 ;. Deonloomania (FoblotiCoo) ' & Y
12238l '« Deoulcomania {Trodomark) 2 ’
il2l589 0il Instrustion Plate 1

! : #3 X 3/8% Rd, Hda Bress Tiood Bevew I
Hi206i8 | Ui} Instruotion Plate (For Chuin) 1
1&255@5 - lhne. Plete vrith Lecl: ieshers & Tubs l//

S



E

.

[i{{;:';
" | e, ™ - L - o -‘. §! " n % L
me:’ - ;’k .-5‘._4. ',' :‘ & - g " ‘\;' TN Pagb v#ltl) “tep REQUIREB N R
- LA A -.‘- g 6.“'.“ ._-' -,. 2 5 ¥ " Pl ’_’.‘; ¢ Bia | ' S
Ao B < R m,oﬁ;m gt T TER CAR
ATttt SRYING GRANK, & RRACKET
mr2L972" +'p Starting ‘Crank Bracket Assembly with Bushing 1
MRL251,08 Starting Grank Brucket Bushing' _ 1
; 3/8"-2!._.\ X3/ Hex, Hdo Cap Serew with Hex. Hut & Logk , 2
| 1 iy . i ; ‘ Washer '
o 3/8"=2L X 1-1/4" Hexs Hde'Cap Screw with Hox. Nut & Look
s : . Viasher

T L F 3
4P2L922 . Starting Crank hesembly ~~
4019123 . BStarting Crank Relsase Spring
H - #7 X 2-1 /4" Teper Pin

e ]

& - -
b
i
»
i
]
£ f [ M
- w
F
¥
% i
. - L} »
. '
¥ s
»
e
¢ .
e °
e .
. i 0
,;
.



“
Ere

L L2817
«ul.21,825

i

310639
310643
310710

610636
G106L0

¥ 831
MB3 1w
¥ 831R

G1065%
(10692

K 832

i 8328
1 832r
RO 76
WR2LSTT
1R2L978

67T |,

06L,1

610698+
(10699

.

vRelg 75

@

irsing

HAVE OF PARD

SPEOIAL BQUIPMENTS

WINDSHIELD

7 .Low Rigid ‘Oanvas Windshield = 2 Windows

" IHigh Rigid Metal Windshield (Front Section of Cab Top)

' 4ifindshield iper . wii g e
Hiindshield Wiper - Electric - Use with equips 610643 or 610710

‘ WATERFROOF CLIVAS STUR) COVER
Canvas Cover for asrs less windshisld
Ceanves Cover for curs with lew rigid windshield

AIR CLIANER

' : : ‘
G‘"'.OOBi ‘: l nDry-Type = Stendard equipment - See Sheet 1 of Engine Parts
8 B

. LIGHTING EQUIPMENT
& Volt reveraible generator & lighting equipment

6 Volt auto, tenerator moter oycle storage battery & light, equip.
6 Volt futo, generator, auto type storage battery & light. equipe

; , RLIL SWEEPS
Spring Release Rail. Sweeps - One pair
Plain Type Hail Sweeps - One pair )

. CAB T0P
Cab Top Complete ~ Less '&zr?ain'aquipment
Cab Top Front Section - Use for high rigid windshield
Oab Top Roof with Rear Panel and Rear Support

i

WINDSHIELD WIPER .
Hend Opgrated.

: o Q4B TOP GURT.AINS
Oab Top Curteins Complete with Hardwers

. +Cab Top Side Curtains only with lurdwere

‘@b Top Reur Curtain only with Hurdware
Tanvas Curteln only - L, H, Side -
‘Canves Curtain only - R, H, Side
Panves Curteln only - Rear

GONG ;
120" Dia. foot opercted gong equipment
. "SIDE SEAT = RIGID TYPR
'S.idﬁ Seat - ReHo 8ide

Side Seat ~ LoH, ~ Stundard Bquipment

’ SIDE SEAT - FOLDING BACK
Folding Beck Type STds Teat— L.H. 8ide
Folding Back Type Side Seat = R.H. Side

i STARTING HAND WHEEL
Hund vheel Sterting Orom: Kosem




SN

v

d712€ 4 BE
8T19895
8T15353
ST186685
ST15579
ST1752)
ST18765
8718362

"4
[

e

e

d T * it o g . . S 3] T '

’ ot o 2 . o R TR W 1
L . ! h 7 Pug;e #1‘ A ‘

Rt RS £ e il o ke | REQUEED |
’-‘ g NiME OF PART . -, ¢ i PEit CAR !

; ¥ STANDAKD POOLS
#e7 Engineor's Wrench
#7127 Englneer's Wronch . -
#7125 Enginder's Wrench
Spark Plug Wrench
Pliors
Serew Driver

- 9" Combinmtion Virench -

0il Can
hlemite Hydruulic = type Greese Guan

SPECILAL TOOLS

. Connecting Rod Bolt Wrench

Axle End Nut lirensh
Flywheel Nut ¥irench
Tool fer instelling Timken Bearing Axle Box on 1-1AM Axle
Wheel Gouge
Insulating Bushing Driver - 1-1/4% ixle
Trammel Points = For axles with centers nt ende
Taper Reamer for removing paint, burrs sr rusb. from
bore of wheel hub bored for insulating bushing -
=1 AP axle. ‘ g g '



.

/ _— ¢ HREPAIR LIs? - -
' +. Nos:lOL ENGINE - WATEK @OOLED.
SYMBO i g T aa o NS
! g M §4L TS BT 4. -NAI».E (?F PART ‘ : : FER CAR
i 1310671 i Engine Complete with Exhaust Pips
! 210 I Bhglne Complete lese Bxhaugt Pipe’
i ] CYLINDER = WATER HOPPER:- (QONDENSER
110673 . Cylinder Complete with Hopper, Condenser, Cylinder
Head and Gaskets, . 1
#9403 ' Oylinder only with Studs 1
| vRL215L8 ¢ Cylinder Stud (Cylinder to Crankoase) 5
34" Hoxo Nut ! 5
. 3" 150k Wagher 5
8l f;R_r,gEg il & . Gosket (Cylinder to Crankcase) 1
209K T L 1AM Drein Cook 1
(10586 © Priming Cup A
1r2L935 | Cylinder Heed 1
KR390L3 Gasket (Qylinder Head) 1
MRL23189 Cylindér Head Vesher é
LRlPLY 19 Cylinder Head Cep Serew é
- G9197 18 M Sparkplug T 1
© Gl067L Water Hopper & Condenser Complete 1
k12133 . Viator Hopper {Alum,) i
- LEL25072 Filler Plug (Alum,) R
: 3518l ‘ Gasket (Cylinder & Water Hopper) 1
c3L18 ? _ 3/8" X 1" Hox, Hd. Cap Screw (Cylinder te
: Water Hopper) 10
93327 . * 3/ Look Washer - _ 10
w3937 o, ', Condenser o i | ! 1
RL2325R R 7 Gaghet. (Water Hopper & Condenser ) 30
LRL2)L 671, g " Condenser Clamp Strip - Short 2
vRL2h6T3 3 Condenser Clamp Strip - Long 2
5 i S - 56" X 1" Hax, nd, Cup Serew — Y-
13326 . 5/16% Toek Vusher ‘ Al
nrberius ) . Vent llose 1
% *
;
1 ]
=i ata %)
. Al
; i :



i t it b
,. . .‘-. . e - '_‘-._‘-

@ T 0 ER R oA Page #2. .~ REQUIRED
LY R NIME OF PART . .. PER GR
310675 . (MANKQASE:
.cranlgcase Complate with 8tuds, Nubts & Washers 1
vRL2OL32 <1 *  Crankoase Stud - 3/8" (L.H. Bearing Housing) 6
@077 1, B/8"-2l Hex, Nut . : 6
© 3327 3 /8" Look Viasher ' Bl 3
212538 M RHG TG0 trunkoase stud - 5/16" (cheok Valve Body) é
aanbEl [ 5 /16" Hex. Nut : 6
3526 ' 5/16" Look Washer 6
1181 1/4" Pipe Plug 1
Sineh 1/8" Pipe Plug 2
120263 % ¢ Front CGompression Seal (Timer side) . 1
» 119227 7 Front Compression Scal Spring (Timer Side) & 3
AR/19216 ll‘ “ éron Compression Heal Dowsl { Timer Side) 1
1425926 ¢ “rong Compression Seel Spring Seat i e e
1R:123%61 Rour Compression Senl (Flywheel Side) 1
wih19227 ¢ Rour Compression Seal Spring (Flywheel Side) 3
1319216 Rear Compression Seal Dowel (Flywheel Side} 1
il 20268 Hear ODompressicn Seal Spring Step (Flywheel Side) 1
WMR2LSYL, - Rear, Bearing Housing with Vesring Plate & Set Sorews 1
MR§9183 Renr Bearing Housing Gasket hs Req'd
MRL25L2k Reer Bearing Housing Cover Plate 1
G230l 14" & 548" Hexs Hdo OGup Serew . L
G3).0L 1" Look Wusher L
CUNKSIUTT -~ RANKSELFT BEARINGS - FLYWHEEL
310676 granksheft Complete with Sturting Pin, Bearings, Flywheel
Nut & Key 1
MR12135 . . Crenksheft Only il
37220 . 7 gtarting Grank Pin ;. . i 1Y <
Cadasl 8 + | grenkshaft Timken Holler Bgarings (Fiywheel End) 2 .
47065 . 8 Cone & Roller for GEY5L. -~ "8 s
R o P S Ccup for 6895L - ° ‘ 2
10625 » Hyatt Roller Bearing (Iimer End)" 1
MRLE5285 . Boaring Retaining Nut . 2
RL25307 - Rotaining Nut Lock Viasher 1
31805 Flywhesl Eey = Woodruff AN 1
wRL19257 " Flywhoel Nut 1
GoL17 1-1/4" Lock Wnsher i
¥R1213L Flywhesl 1
) PISTON - CONNECTING ROD - BUSHINGS
86817, Piston Assembly Complete _ i
R2%5L3 Piston Only « 1
wRL212L9 * Pistor Ring : Ly
10571 . Piston Pin i
22039K - Pigton'Pin Loock 1
URL10253 . Piston Pin Lock Spring 1
WRL1025L bigton Pin Lock Spring Plunger 1



f- e s be A
AR 5 N By
¥ 0 s L va
L 2 b= ~ Page #3 REQUIRED
SYNMBOL ".' . NAME OF PLEE ' PER CGAR
! _ FISION - CONNECTING OD - BUSHING (Continued) ° . ‘ ¢
MIB?BgB_ _ Connecting, Ro mplete : gLy iy 14
. . I'R380B7 - : . Connecting Rod & Cap. 17
MEL21095 % ' Gonnueting Rod Bushing. (drank End) 3
4 ?111&21523: .5 Connecting Rod Dipper” i) i g 2
( “121319 . Conneoting kod Gap Sorew 2
f rl2132¢ Conneoting Rod Cap Sorew Washer 2
i 3527 3/8" Look Wesher 2
8068 Conneoting Eod Bushing - Piston znd 1
i HMRL1S3L). Commeocting Rod Bushing Dowel = Piston End 1
, ; i TINER
g 610678 i “ Timer Complete ST 1
VR421531 . Timer Body Thrust Wesher 1
(10677 "Timer Jam Hub Assembly 1
MiL2s28l, Timer Cen Hub 1
(662 Timer Oam Hub Key (#3 Woodruff) 1
(3902 18" X 1-3/4," cotter Pin 1
Nitli23195 Timer Cam 1
. : A" X 114" Otvsk. Hd, Cap Serew, Hex. Nut
: sy & Lock Wesher b
- MR39LLL  Timer Body - 1
P 68111 1AM X 1-3 /8" Fillister Hd, Cap Screw 0
3 581 14" X 1-1/8% Hex, Hd. Cap. Screw 1
. G3lel, ; 1/4" Lesk Wesher 1 2
v MRL239LT - Tmer Bedy Clamp Spring g 1
G9h06_~———————~—‘>8hcet liotal Timer Blosk = (omplebe 1
G10088 . e : Timer Block & Oontact Screw Insul, Bushing 1 :
MR396160° . g , ... Smer Blosk Omdy © * o1, [WHEEELS ‘
P MRA23ETS S ~Gonthot Screw Imsulating Bushing 1
nl21312 ; Contect Sorew ' . . @ G i 1
il 14" Hex, Jam Nut (for Contact Sorew) 2
nRl222ll, Insulating Washer (for Contact Sorew Nut) 1
1mL23575 i Timer Becentris X
14" X 1" Hox. bd. Gap Screw (fer Bocentric) 1
5 Y/AL* Hoxs Jam lut (Fer eccentric oup sorew) 2
X A" X 7/8" Hex, Hdo Cap Sersw {Timer Blook to
4 3 JEE Timer Body) 1
. . 14" Leck Washer s 1
\/ 1/4% Hex, Hut 4 1
2356l i Complete Set of .Timer Spring Blades. 1
~ «221308 5 Timer Spring Blade with Contact Point 1
Mili21309 i i ] Timor Spring Blade (No., Contact Poimt) 2
33665 - Rubber Mounting Cushions (for Spring Blades) 1
e T2 B Timer Spring Blade Rubber Gushions 2
22563 ., Timer Spriag Blade Ground 1
. #10 X 5/8" Rd. Hd. Mach. Sorew 2
: . (Blades te Block),
- #10 Bross Hex. Nuts b



=

8 YMBOL

! I

I3

WRloool), |

Gas1T

Gl0680
L0679 i

G1065l;
G10039
Mah21536

KR310381

610679 . .
MR310798 .,
¥RL2303L
GI78L .
MRL23128
MRL23119
MRL2305],

G10637
¥RL23L,66
17303 °
$1uT6 e
53638
37643

G7078
67898
67900 |
7685
536L2
67877

'o' i s 2l ., 4 ¢
Y . ' Page #i
y NAME OF PARD - ¢ B
2l OF PRRT 2

izt i TIER (Contihued)
Timer ‘Blade Holder Plate
Condenser with Brasket ' o

: #m X 3/8" Rde Hdo Mach, Sorew’ E

10 Took Washer
#10 Hex, Nut

LINKERT CARBURETOR & CHECK VALVE

Linkert Carbureter & Chook Valve Complete

Carburetor Check Valve fLssembly
Linkert Carburetor “With Gaeket

C1AM-2) X 3 A Hex, g, Cap Sorew (Carbe to Cheek Valve) 3

14" Look Vasher
Throttle Lever Swivel
Dry Type Lir Cleaner
Choker Viire Bracket
#8-32 X 1/8" Fillister Hd, Mash, Screw

‘#8 Lock Washer

Carbaretor Intaks Pipe ; ‘
#12-2l X 3 4% Fillister Hd. Mach, Serew
#12-2, % b ® " "' w
14" Lock Washer

: - CHECK VALVE
Carbureter Check Valve Assembly
Carburetor Chegk Valve Body . : "
-Gasket (Check Vaive ¥ody to Crankedssd -
Complete Set Carb, Chéck Valve Springs
- Check Valve §pring Blade - &
Check Valve Damping Spring Blade
Cheak Valve Spring Retainer Strip
#10-2 X 1/ R4, Hd, Mach, Sorew
Lock VWasher for ;%10 Mach, Sorew

LINKERT (LRBURETOR MEPAIR PARTS

. Threttle Lever hssembly

Oarburetor llesdle Valve

' Gasket (Between Oarb, & Chook Valve)

Garburetor Body Casting
farburetor Drill Hole Plug

Carburetor Bowl Assembly (67678, G7685, G96L2, 69639, 67879,
7800, G788L, G7886, G7883 and G78687) 1

Garburetor Bowl Only
Carbureter Bowl Gasket
Carburetor Bawl Nut
Carbureter Bowl Cover Plug
Carburetor Bowl Drain Llug & Gasket
Venturi £

B0 0 b 35 pos

O PO 1 12 00 14 9 1l o PO -0 (o 9ot b Pt ot bt ot AN ] ot Pt ot

It g ps 3

0 ot gt ot b ot



o
B

S

ixe

#2170
' 02332

MR12171
125029

11226704,

* Flomt Attachment Sorew .

kg

b dha : : mmaop‘?m.-

LINKERT CIJ'BTF.ETOR REPLIR PARTS (Cangimxed)
Floa.t, m orow Assembly 82 &.06L1)
wl‘loat A i

Float Attachment Nut : e &

Float Velve & Seat Assembly i e e

Float Valve Seat Gesket ! o

Float Lever Bearing Pin

Float Lever Beuring Pin Screw

kinin Needle Valve Friotiom Ball

llnin Needls Valve Friotion Ball Spring

Idling Needle Velve & Lift Assembly (G7890 & G790L)
Idling Weedle Valve & Knurl

Idling Needle Valwve Lift hssembly (Consists of Lift,
: Spring snd Balls)

Idling Needle Velve Bearing Pin }
Idling lleedle Valve Spring

- Idling Needle Volve Spring Seat

Idling Well Bleeder Plug

Carburetor Fuel Nozzle
. Carburetor Fuel Nozgle Tension Spring
Throttle Damper Plete .
Throttle Damper Flete Sorew

Throttle Damper Plate Serew Lodk Vasher

Throttle Shuft

‘Throttle Shaft Bushing

Throttle Lever Tension Spring

Choker Damper Plate.

‘Choker Damper Plate Sorew ) el M B
Choker Dgmper Plate Sorew i bsher 1 ' i
choker S}mi‘t .!Ls.sembly (Gonsists of- shaft, we.sher, 111‘1‘.

! lever and choker wire holder)

Ghoker Shaft Ratchet

Choker Shaft Hut

Ghoker Shaft Nut Lock Washer
thoker Shaft Friction Ball

Choker Shaft Friction Spring .
1/8" Street Hlbow

EXHAUST PIPE [
Exhaust Pipe Body -
Exheust Pipe Gaskot
1/2" X 1" Hex, Hd, Cap Sorew with Lock Vasher
3/8" X 1-1/2" 8q, Hd, Cap Sorew with Hex. Nut & Lock

Washer
kxhaust Pipe
Huffler issembly
1/4" X 1/2" 8q. Hd. Mach, Bolt, Lock Washer & Hex. Nut
Exhaust Pipe Lln:.mp
5/16" X 1-3A," Btn, Hdo Or'g. Bolt, Lock Vasher & Hexe
Nut

o

g Page#ﬁ 4 ‘REQUHLED

g
g

Ll el = el el el ol ol o

Bt 2 P b e

SR

b e e et

O e 2 RO D D 0 2 B e e e B e

e el

%



